
WASTE 
AUDIT STUDY 

PRINTED CIRCUIT BOARD 
MANUFACTURERS 

PREPARED FOR 

TOXIC SUBSTANCES CONTROL PROGRAM 

CALIFORNIA DEPARTMENT OF 
HEALTH SERVICES 

PREPARED BY 

PLANNING RESEARCH CORPORATION 
SAN JOSE, CALIFORNIA 

REVISED 1989 





WASTE AUDIT STUDY 

OF THE 

PRINTED CIRCUIT BOARD MANUFACTURING INDUSTRY 

Prepared by 

Planning Research Corporation 
San Jose, California 

Prepared For 

California Department of Health Services 
Toxics Substances Control Program 
Alternative Technology Division 

714/744 P Street 
Sacramento, California 

June 1987 





TABLE OF CONTENTS 

Disclaimer . . . . . . . . . . . . . . . . . . . . .  ii 
Foreword . . . . . . . . . . . . . . . . . . . . .  iii 
[...]
o Planning and organization 
o Assessment phase 
o Feasibility analysis phase 

The fourth phase, Implementation, was not a part of these assessments since they were 
conducted by an outside consulting firm. It was left to the printed circuit board 
manufacturers themselves to take steps to implement the waste minimization options that 
passed the feasibility analysis. 

60 



I 



PLANT A WASTE MINIMIZATION ASSESSMENT 

Planning and Organization 

Plmvring and orgMirarion of the arresment was done by the connJtingjh with the d a m e  
of personnel jivm the PC bead manuf- @a Initial contact was made with the 
PC board manufacturer’s phnt operations m e ,  a high level manager who could provide 
the company’s commitment to cooperate in the assessment and pmvide all the necessary frrciity 
and process infomation. The goal of this joirtt flrt was to conduct a comprehensive waste 
minimization arsesrment for the plant. Under different cirnunrr ancq in a company with its 
own on-going waste minimuation p tog” ,  goals c& be set to tatget a s p e m  amount or 
type of wate to be &ed; ot to conduct a waste “ i r a t i o n  nrresmrent each year; or other 
goal The waste assessment task force in the cppe of Plant A consisted of the c o d a n t s  
wolnking tqether with the phnt m e r .  Thir task f m e  aLw f i u t c t i o n e d  as the arsessment 
team 

Assessment Phase: Process and Facility Data 

Initial dircrrrsiorrs by telephone between the cot ldbw and the pliant F?uznqer were used to 
requestpmess and facility infonnatin prior to a site virit. These &&ns also served to 
Mfi particular w e  streanrs of concem to plant 

At the Site vt‘sir: the plant opemtiwrs manqer and consultants met to teyieW the f i d t y ’ s  
opemtbns and itspotartirJtarget waste s”s 7he manugerconducted a facility tour and 
introduced the coILaJtcpLts to procesr “qp and woinkers ihvolved in mat& and waste 
hamil@. Some of these people were intewiewed to obtcrin hfbmation about spedflc 
proceduresusedattheplant. 

FACILITY DESCRIPTION 

Plant A is a prototype Circuit board manufacturer that specializes in jobs involving limited 
production and fast turnaround. Manufactwing operations include drilling and routing, 
layering (for multilayer boards), photoresist printing, plating, etching, and stripping. 

61 



PROCESS DESCRIPTION 

Figure A1 is a floor plan of the plant’s plating, etching, and stripping operations. The 
numbers listed on the floor plan represent the identification number for each process bath 
and rinse tank. Tables Al, A2, and A3 provide information on the plant’s operations. 
Table A1 describes each process bath used at plant A and Table A2 describes each rinse 
system used at the plant. 

WASTE DESCRIPTION 

Production activities that generate hazardous waste are the plating, etching, and stripping 
processes. The sources of waste from these activities are rinsing operations, spent process 
bath dumping, industrial waste treatment, and equipment cleanout. Table A3 describes the 
hazardous wastes produced at the plant. 

Spent Chemical Bath 

When a process chemical bath becomes too contaminated or diluted for use (spent), it is 
removed from the process tank. The spent chemical bath is then either containerized for 
reclaim by the manufacturer, containerized for off-site disposal, used as a neutralization 
chemical in the industrial waste treatment system, or dumped into the wastewater collection 
sump. The chemical baths are changed periodically according to the plant’s current time 
schedule. This schedule was developed by Plant A based on its experience with various 
process baths. 

Only two of the spent bath handling methods contribute to the amount of hazardous waste 
generated at the plant. These methods are containerizing waste for off-site disposal and 
dumping of spent chemical baths into the wastewater sump. Two process chemical baths 
are containerized for disposal: (1) photoresist stripper and (2) reflow oil. Approximately 
3 5  gallons of waste stripper are generated monthly. Plant A did not estimate the volume 
of waste reflow oil generated each month. 

Photoresist stripper waste is generated at the conditioning and stripping line. The stripper 
is used in a 3@gdon tank where circuit boards are immersed to strip off the remaining 
photoresist material. The chemical bath is changed approximately every 2 weeks. The 
resultant stripper waste is highly alkaline with a pH over 12. The waste stripper contains 
a polymer residue which, when agitated, remains suspended in the solution. 

Reflow oil is used to enhance the formation of a smooth, uniform film of solder onto 
printed circuit boards. The reflow oil bath is maintained at an elevated temperature during 
use. When the bath becomes spent, it is containerized for off-site disposal. Analytical data 
for the spent oil were not available. 

The plant’s standard practice for dumping spent chemical baths into the wastewater sump 
is to transfer waste chemicals to one of the two metering tanks (tanks A and B in Figure 
Al). These tanks slowly discharge waste chemicals into the waste sump. The purpose for 
slowly feeding the spent bath chemicals into the wastewater sump is to prevent surges in 
the waste stream pH or metals content. These two metering tanks have not, however, been 

62 



Line 

k n i a  Etching Line 

1 
3 Y  I 

a 292726 22 21 20 

Electroplating 
Line 

n - 

FIGURE A I  
PLANT A'S PLATING 

ETCIIING AND STItIPPINC OPERATIONS 

. 



! 

PROCESS BATH/ 
IDENTIFICATION 
NUMBER 

TABLE A1 
PROCESS BATH INFORMATION 

PROCESS METHOD 
BATH OF 
VOLUME DISPOSAL 
( d o = )  IN TANK 

FREQUENCY 
OF DUMPS 

Cleaner-Conditioner/l 

Sulfuric-Peroxide Etch/3 

Catalyst Premix/5 

Catalyst/6 

AcceIerator/8 

Electroless Copper/ll 

5% Sulfuric Acid/U 

100% Sulfuric Acid/W 

Neutralizer 
Etchback/lS 

Brown Oxide/l7 

Ammonium Biflouride/l9 

Metex Cleaner/U) 

10% Sulfuric Add/= 

Copper Gleam/= 

Copper Gleamj24 

10% Fluorboric Aud/27 

Tin Lead/28 

Resist Stripper/31 

Tin Immersion 
Conditioner /33 

Ammoniated Etch/% 

Reflow Oil/% 

30 

30 

30 

30 

30 

30 

30 

30 

30 

30 

30 

20 

400 

400 

400 

20 

400 

30 

30 

-- 

30 

To treatment 

To treatment 

To treatment 

To treatment 

To treatment 

To treatment 

To treatment 

To treatment 

To treatment 

To treatment 

To treatment 

- 
off-site 
disposa 

Redaimed by 
supplier 

Reclaimed by 
supplier 

off-site disposal 

2 weeks 

4 weeks 

2 weeks 

--- 
2 weeks 

-- 
2 weeks 

1 week 

4 weeks 

- 
4weeks 

1 week 

lweek ' 

3- 

3- 

2 weeks 

3- 

2weeLs 

- 

4 weeks 

-- 

64 



I I r r r t I i 

TABLE A2 
RINSE SYSTEM INFORMATION 

RINSE SYSTEM/ RINSE WATER NUMBER COUNTER PROCESS BATH(S) EST1 MATED 
NUMBER FLOW RATE OF TANKS CURRENT PRECEDING RINSE DAILY WATER 

SYSTEM SYSTEM USE 
(Y/N) 

Dip Rinse/l2 16 gal/min one no Cleaner/ 
conditioner 

Dip Rinse/4 16 gal/min one no Sulfuric/ 
peroxide etch 

Dip Rinse/7 

m Dip Rinse/9 
VI 

Dip Rinse/lO 

Dip Rinse/l4 

Dip Rinse/l6 

Spray Rinse/21 

Drag-out /25 

Spray Rinse/26 

Drag-out/29 

Spray Rinse/30 

16 gal/min 

16 gal/min 

16 gal/min 

16 gal/min 

16 gal/min 

1.5 gal/min 

--- 
1.5 gal/min 

one 

one 

two 

one 

one 

one 

one 

one 

one 

one 

no 

no 

no 

no 

no 

no 

no 

no 

no 

no 

Cat a1 y s t 

Accelerator 

Rinse tank #9 

Sulfuric acid 

Neutralizer 
etchback 

Metex cleaner 

Gapper gleam 

Sulfuric acid 

Fluorboric acid 

Drag-out tank #29 

1500 gallons 

1500 gallons 

1500 gallons 

1500 gallons 

1500 gallons 

500 gallons 

500 gallons 



I 

WASTE 

TABLE A3 
HAZARDOUS WASTE DATA 

ANNUAL ANNUAL 
QUANTITY DISPOSAL DISPOSAL DISPOSAL 
GENERATED METHOD COST/UNIT COSTS 

Industrial Waste 5400 gal. 
Treatment Sludge 

Photoresist 720 sal. 
Stripper 

Reflow Oil --- 

N&ric Acid mgal. 

Copper Sulfate - 
crystals 

off-site Sl.Oo/gal sz400 
metal 
reclamation 

off-site --- 
&poaal 

off-site - 
disposal 

66 



1 

in operation since July 1986. The present practice is to manually dump the spent baths into 
the collection sump. Plant A personnel indicated that this practice causes a fluctuation in 
the pH of the waste stream entering the treatment system. 

Copper sulfate crystals are generated when some of the process baths are taken off-line. 
The crystals form in the process bath as the copper content increases. Before the process 
baths are dumped into the wastewater sump, the crystals are removed and containerized as 
a solid waste since they cannot be fed into the treatment system. 

Rinsing Operations 

Rinsing operations associated with the chemical process lines are the major source of 
wastewater at Plant A. Plant A estimates that approximately 10,OOO gallons of wastewater 
are generated each day. The rinse operations contribute to hazardous waste generation 
because waste rinse water carries away chemicals which are then removed by treatment at 
the industrial waste treatment plant. The sludge that is generated from this treatment is 
handled as a hazardous waste. 

Plant A uses nine dip rinse tanks and three spray rinse tanks. AU rinse water used at Plant 
A is deionized onsite prior to use. All but two of the rinse tanks are plumbed directly to 
the wastewater treatment system through a 500-gallon collection sump. The other two are 
batch dump tanks which require manual dumping into the sump. 

Discussions with facility personnel indicate that water flows through the dip rinse tanks only 
when the process line d a t e d  with the tank is in operation. However, during both visits, 
the assessment team observed water flowing through several rinse tanks even when the 
process line was not being operated. The flow rate of water through each dip rinse tank 
was measured to be approximately 16 gallons per minute. This was measured by closing 
the drain line, turning on the feed water for 20 seconds, measuring the water level rise in 
the rinse tank, and calculating the volume of water that entered the tank during the time 
period. The flow rate of water through the spray rinse tank has been estimated by the 
assessment team to be approximately 1.5 gallons per minute. 

Industrial Wastewater "reatment 

Plant A's industrial waste treatment facility treats all wastewater before dischatging it to the 
San Jose/Santa Clara Water Pollution Control Plant. Plant A's treatment facility removes 
metals and adjusts the pH of the wastewater to meet discharge requirements set by the 
water pollution control plant. The maxi" allowable concentration of metals in the 
discharged effluent, as set by the San Jose/Santa Clara Water Pollution Control plant, are 
as follows: 

0 Chromium 1.0 mg/L 
o Copper 2.7 mg/L 
0 Cyanide 1.0 mg/L 
0 Lead 0.4 mg/L 

0 Silver 0.7 mg/L 
0 zinc 2.6 mg/L 

0 Nickel 2 6  mg/L 

67 



The treatment process includes metal reduction, neutralization, and flocculation. The 
treatment plant is located outside the main building in a fenced and curbed area. The 
metal hydroxide sludge generated by the treatment process is a hazardous waste. 

Chemical treatment is performed in three separate tanks; the wastewater then goes through 
sludge separation and dewatering. Approximately 10,OOO gallons of wastewater are treated 
each day. Wastewater characterization data were not provided by Plant A. The incoming 
wastewater is pumped from the collection sump to the first tank where ferrous sulfate and 
sulfuric acid are added. Ferrous sulfate is used to reduce the copper to its precipitable 
form. The sulfuric acid is used to maintain the pH between 2.0 and 3.0 during the ferrous 
sulfate reaction. The waste is then neutralized with alum and sodium hydroxide. The alum 
causes the suspended solids to collect, forming larger particles, and the sodium hydroxide 
raises the pH to approximately 9.0. A polyelectrolyte coagulant is then introduced to aid 
in the flocculation of the con taminants. The polyelectrolyte causes the precipitated 
con t a " D t s  to congeal into large flakes which can be settled out of the waste stream. 
Plant A personnel provided information on the quantities and costs of treatment chemicals 
used each month (Table A4). 

TABLE A4 

QUANTITIES AND COSTS OF TREATMENT CHEMICALS - PLANT A 

chemical 

~ ~~ ~ 

Monthly Usage Cost/unit Cost/Month 

Ferrous sulfate 850 lbs SO33/lb $280 

Alum 850 lbs SO.47/lb $400 

Sodium hydroxide 200 gallons 
(30% solution in $ O S / @  $110 winter 
winter) 
(5096 solution in SO.92/gal $185 summer 
summer) 

Polyelectrolyte 3 lbs $75O/lb uz 
Total $812/in winter 

$887/' m Summer 

68 



The wastewater treatment sludge that is settled out of the effluent waste stream is 
transferred to the sludge dewatering unit, and the effluent is discharged to the San 
Jose/Santa Clara Water Pollution Control Plant. Sludge is dewatered in a bag filter that 
increases its solids content to 11 percent. The dewatered sludge is transferred into 55- 
gallon drums and stored for pickup by a metal reclaimer (World Resources Company). 
Plant A plans to use large storage bags in the future which will hold the equivalent of four 
55-gallon drums. Plant A estimates that four drums of industrial waste sludge are generated 
each month. The sludge is considered a hazardous waste because of the copper content. 

Analytical data for the sludge were obtained from World Resources Company of Phoenix, 
Arizona. World Resources analps a sample from each load of sludge transported to them 
for metal reclamation. The data provided by World Resources are as follows: 

Percent solids 11% 

Metal content in pounds per dry ton 

Copper 
Nickel 
Tin 
Iron 
zinc 
Lead 
ChTOmiUm 

195 
6 
46 
399 

9 
23 
20 

Equipment Cleanout 

The primary sources of hazardous waste associated with equipment deanout are the 
cleaning of the copper etching tank, cleaning of tanks used in the electroplating line, and 
cleaning of electroplating rack This equipment is cleaned by using nitric acid. Plant A 
estimates that one 55-gallon drum of waste nitric acid is generated every 6 months. The 
waste nitric acid has too low a pH and too high a copper content to be treated at the 
plant's wastewater treatment system. Analytical data on the waste nitric acid were not 
available from Plant k 

Other cleaning activities, such as floor washing and chemical bath tank riming, generate 
waste streams that discharge into the wastewater collection sump. According to Plant A 
personnel, these waste streams make up a small portion of the chemicals that enter the 
treatment system. 

69 



I 

Assessment Phase: Option Generation 

The comltants reviewed the prcurt opmtiions &a obtained prior to and during the site 
inspection They developed a set of waste minimiration options based on this information and 
on infomation in the lite". These options were screened for their effectiveness in reducing 
waste and for theu fuhve implementation potential The plant manager partkipated in this 
screening with the result that there was general cons- on the lkt of recommended options. 

SOURCE REDUCIlON 

The following paragraphs describe the application and use of source reduction measures to 
various waste stteams at Plant A. 

Material Substitution 

Opportunities for material substitution that apply to Plant A include (1) using process 
chemistries that can be recycled or treated prior to discharge to the publicly owned 
treatment works (POTW) and (2) using chemistries that have less impact on sludge 
generation. Process chemistries that Plant A currently containerizes for off-site disposal 
include spent reflow oil and nitric acid waste. Several reflow oil products are available that, 
when spent, either can be returned to the supplier for recycling or can be treated by the 
facility prior to discharge to the POTW. Plant A could eliminate a hazardous waste stream 
by replacing its present reflow oil with a recyclable or treatable reflow oil. 

Nitric acid waste, which is generated from the cleaning of electroplating racks, can also be 